
800-835-0113  •  FAX: 316-686-6746  •  GPI.NET RET_1033F    13

ILLUSTRATED PARTS DRAWING: M-3025 & M-3425 

For more information refer to Owner’s Manual 921928-06

Individual Parts

Item 
No. Part No. Description No. Req'd.

1 904007-15 Screw, Socket Head Cap, Hex, 1/4”-20 x 3/16”. ...6

2 133076-02 Cover, Conduit Box ................................................1

3 904005-56 Screw, Pan Head, Stainless Steel, #6-32 x 3/16”. .2

4 133078-1 Switch Mounting Bracket .....................................1

5 133086-1 Switch Actuator Assy............................................1

6 13381101 Cover, Nozzle .........................................................1

7 904004-59 Screw, Hex Head Cap, 5/16-18 x 1/2”. .................2

8 904006-16 Washer, Flat ..........................................................1

9 904006-63 Washer, Spring ......................................................1

10 133081-1 Switch Lever..........................................................1

11 904006-62 Nut, Lock, Hex, Center Type, 3/8-16 .....................1

13 133508-01 Spare Motor, 12-volt DC  ......................................1

13 133508-02 Spare Motor, 24-volt DC  ......................................1

15 904006-38 Screw, Hex Head, 3/8”-16 x 1”. ............................2

16 133032-02 Coverplate .............................................................1

17 901003-15 O-Ring, -237, 3.359 ID X .139, NBR, R/C or Kit A  
or C  .....................................................................1

18 121010-02 Motor Shaft Key or Kit C  ....................................1

19 133022-501 Rotor ......................................................................1

20 133020-1 Vane, Carbon or Kit C  .........................................8

22 904006-33
Ring, Retaining, 1/16” Diameter, Carbon Steel or 
Kit B  ....................................................................1

23 906006-53 Shaft Seal or Kit B  ..............................................1

30 904006-70 Screw, Ground, Binding Head, #10-32 x 3/8” .......1

31 902006-555 Switch, Circuit Breaker for 12 VDC ........................1

 31 902006-60 Switch/Motor Protector for 24 VDC Motor................1

32 904002-25 Screw, Machine, Truss Head, #10-32 x 1/2” ........2

33 133102-501 Filter Assy..............................................................1

34 133505-01 Poppet Assy Kit .....................................................1

35 133182-01 Poppet Spring ........................................................1

37 901002-50 O-Ring, -916, 1.171 ID X .116, NBR, R/C or Kit A  ..1

Individual Parts

Item 
No. Part No. Description No. Req'd.

38 901002-89 O-Ring, -133, 1.799 ID X .103, NBR, R/C or Kit A  ..1

39 133059-05 Bypass Plug ...........................................................1

40a 133099-02 Inlet Base ..............................................................1

40b 133052-01 Optional Spare Base Assy.....................................1

41 904004-37 Screw, Hex Head, 5/16 in. - 18 x 1 in. ..................4

42 906005-501 Nozzle, Automatic Diesel ......................................1

43 110155-4 Nozzle, Manual Leaded, 1” NPT ...........................1

44 110188-1 Hose Assy - Fuel, 1 in. x 12 ft. ..............................1

44 110188-02 Hose Assy - Fuel, 1 in. NPT x 1 in. x 18 ft. .............1

44 133262-05 Hose Assy, 1 in. x 20 ft..........................................1

45 902005-91 Strain Relief Sealing Grip .....................................1

46 121013-503 Check Valve Assembly Kit .....................................1

47 110241-01 Suction Pipe Assembly..........................................1

48 501009-01 Cord, 10/2, SOOW, 18 FT ......................................1

47

Kits and Accessories

Item Part No. Description
133532-01 FUSE KIT, 20-Amp (M-3425)

133532-02 FUSE KIT, 40-Amp (M-3025)

A 133504-1 SEAL KIT (includes all O-Rings (#17, #37, #38))

B 133503-1
SHAFT SEAL KIT (includes Shaft Seal #23, 
Washer & Retaining Ring #22)

C 133501-1
VANE KIT (includes 8 Vanes #20, Shaft Key #18 & 
O-Ring #17)

133503-05 XTS Shaft Seal (-40°)

133093-1 Cord Assy, 10/3 x 15 ft.

D 110540-03 KIT, Nozzle Hook, DIESEL

6

7

4 3 32

2

1
42

43

44

40b

45

34

35

37

39

41

40a

38

33

23
22

1815

16
17

19

13

11

10 9 8

20

46

31

305

48

D


